



Test Certificate

| | | | |
|---------------------|------------------------|--------------------|--------------------|
| Site Number | : 840-EMIRATES AUCTION | Plate Code | : 0 |
| Transaction Number | : 20025179 | Plate Category | : PRIVATE |
| Transaction Date | : 22 JUN 2020 13:41:31 | Plate Number | : 95006 EA |
| Queue Number | : 187261 | Import Doc. Ref. | : |
| Chassis Number | : KMHTC6AE1EU195006 | Manufacturer/Model | : HYUNDAI/VELOSTER |
| Engine Number | : | Model Year | : 2014 |
| Vehicle Class | : LIGHT VEHICLE | Vehicle Color | : WHITE-BLACK |
| Service / Indicator | : DSC AUCTION | | |

Statement of Vehicle Condition

| Defect | Result | Remarks |
|--|--------|---|
| AUTOMATIC TEST: | | |
| 13 Brake System | | الفرامل |
| 13.04 - Brake Test | Passed | فحص الفرامل |
| 14 Exhaust Gas Test | | الغاز العادم والكربون |
| 14.01 - Exhaust Gas Test | Passed | فحص الغاز العادم-الكربون |
| 16 Side Slip Test | | فحص ميزانية الاطارات |
| 16.01 - Side Slip Test | Passed | فحص ميزانية الاطارات |
| VISUAL TEST: | | |
| 04 Tires Rims | | الاطارات والعجلات |
| 04.01 - Front Left And Right Hands Tires | | الاطارات الامامية |
| | | ALL TIRES DOT 2018 |
| 05 Body | | الهيكل |
| 05.03 - Doors | | الابواب |
| | | LEFT SIDE DOOR PILLER REPAIRED |
| 05.04 - Fenders | | المدكار |
| | | FRONT LEFT SIDE FENDER FRAME , APPRON , WHEEL HOUSING REPAIRED |
| 05.07 - Floor | | الارضية |
| | | BACK PANEL REPAIRED & DENT |
| 07 Remarks | | ملاحظات |
| 07.04 - Others | | ملاحظات اخرى |
| | | 63471 MILES , BONET REPAIRED |
| 09 Auction | | الفحص الكامل |
| 09.06 - Chassis Ok | OK | الشاصي جيد |
| 09.09 - Engine And Gear Box Performance Ok | OK | فحص حالة الماكينة والجير |
| 09.14 - Sign Of Front Accident | | اثر حادث في مقدمة المركبة |
| 09.15 - Sign Of Rear Accident | | اثر حادث في مؤخرة المركبة |
| 09.23 - Air Bag Damaged | | المخدة الهوائية لا تعمل |
| | | LEFT CURTAIN AIR BAG DEPLOYED & CUT |
| 09.24 - Digital Display Damaged/Warning Lights | | عطل في لوحة التحكم الالكتروني |
| | | TIRE PRESSURE LIGHT |
| 09.25 - Body Repainted | | اثر صبغ في المركبة |
| | | BODY PORTION REPAINTED |

The Test Certificate Shows the test Result at the time of inspection only.